
 

 

 

 

MELIADINE GOLD PROJECT 
 

Mine Plan 
 

 

 

 

 

 

APRIL 2015 
VERSION 1 
6513-MPS-10 



MELIADINE GOLD PROJECT  MINE PLAN 

 
APRIL 2015 i 
 

ᓇ ᐃ ᓈ ᖅ ᓯ ᒪ ᔪ ᖅ  

ᑖ ᒻ ᓇ ᑎ ᑎ ᖅ ᑲ ᑕ ᑯ ᒃ ᓴ ᐅ ᑎ ᑦ ᑎ ᔪ ᖅ ᐅ ᔭ ᕋ ᖕ ᓂ ᐊ ᕐ ᓂ ᕐ ᒧ ᑦ ᐸ ᕐ ᓇ ᐅ ᑎ ᒥ ᒃ     

(ᐸ ᕐ ᓇ ᐅ ᑎ ᐊ ᒡ ᓃ ᑯ ᒃ ᑯ ᑦ ᑕ ᓯ ᕐ ᔪ ᐊ ᕐ ᒥ ᑦ ᒎ ᓗ ᒧ ᑦ ᐅ ᔭ ᕋ ᖕ ᓂ ᐊ ᕐ ᓂ ᕐ ᒧ ᑦ)     

ᐃ ᑲ ᔪ ᐃ ᓂ ᕐ ᒧ ᑦ ᐃ ᒪ ᕐ ᒧ ᑦ ᓚ ᐅ ᓴ ᒥ ᒃ ᑐ ᒃ ᓯ ᕋ ᐅ ᑎ ᒧ ᑦ Type A   .   Type A 

ᐃ ᒪ ᕐ ᒧ ᑦ ᓚ ᐅ ᓴ ᒥ ᒃ ᑐ ᒃ ᓯ ᕋ ᐅ ᑎ ᐱ ᓕ ᕆ ᐊ ᖑ ᓚ ᐅ ᖅ ᑐ ᖅ ᒪ ᓕ ᒃ ᖢ ᒋ ᑦ     Type A 

ᐃ ᒪ ᕐ ᒧ ᑦ ᓚ ᐃ ᓴ ᓐ ᓯ ᒧ ᑦ ᑐ ᒃ ᓯ ᕋ ᐅ ᑎ ᐱ ᓕ ᕆ ᐊ ᖑ ᓚ ᐅ ᖅ ᑐ ᖅ ᒪ ᓕ ᒃ ᖢ ᒋ ᑦ     

ᓄ ᓇ ᕗ ᒻ ᒥ ᑦ ᓄ ᓇ ᑖ ᕐ ᓂ ᕐ ᒧ ᑦ ᐊ ᖏᖃ ᑎ ᒌ ᒍ ᑎ ᓄ ᓇ ᕗ ᒻ ᒥ ᐃ ᒪ ᐃ ᑦ ᐊ ᒪ ᓗ  ,    

ᓄ ᓇ ᕗ ᒻ ᒥ ᓄ ᓇ ᐅ ᑉ ᖄ ᖏᓐ ᓄ ᑦ ᐱ ᔪ ᖕ ᓇ ᐅ ᑎ ᖏᓐ ᓄ ᑦ ᐱ ᖁ ᔭ ᖅ    , ᐊ ᒪ ᓗ ᓄ ᓇ ᕗ ᒻ ᒥ  
[...]
could have escaped the CIL circuit.  The screen oversize is recovered into a bin, while the undersize 
is sampled before flowing to the cyanide destruction tank feed box that receives copper sulphate 
(CuSO4), sodium metabisulphite (Na2S2O5) and lime (CaO). Oxygen, required by the reaction will be 
introduced by sparging atmospheric air into the reaction vessels. The slurry then flows by gravity 
into cyanide destruction tank 1, where it is agitated and sparged with process air. The tank 
overflows into cyanide destruction tank 2, where it undergoes further agitation and sparging with 
process air. Cyanide destruction tank 2 overflows into the cyanide destruction tailings pumpbox 
after being sampled, where it is pumped to the filtration circuit.  The two tanks will provide a total 
residence time of approximately 200 and 120 minutes for Year 1 to Year 3 and Year 4 to Year 8, 
respectively. 

Tailings Dewatering 

Tailings from the cyanide destruction circuit are pumped to the agitated filter feed tank, which acts 
as a buffer between the gold recovery process and the tailings filtration circuit. From there, the 
slurry is pumped to the tailings filter presses. The filtration plant consists of three recessed plate 
filter presses (two in operation, one standby), each with 60 filter chambers. The presses operate in 
a cycle, consisting of filter closing and clamping, filter feed, core wash and core blow, cake blow, 
and cake discharge. 

The filters bring the moisture content of the filter cake below 16%. Filtrate and cloth wash 
solutions are collected and pumped to the Lamella clarifier. Part of the clarifier overflow is reused 
as filter cloth wash water, while the excess is forwarded to the gland seal water tank. 

The filter cake is dropped onto a belt feeder located under each filter unit. Each belt feeder is 
located at an elevation such that the chute above it provides approximately 300 Mt of reserve. The 
three feeders discharge onto a collecting conveyor installed perpendicular to the three feeders.  
This conveyor extends outside the plant building to load the trucks that will transport the cake to 
the tailings area or to the paste backfill plant, as required. 

 
APRIL 2015 83 
 



MELIADINE GOLD PROJECT MINE PLAN 

Sampling and Metallurgical Balance 

Sampling equipment for both solids and liquids are located at many locations within the plant, to 
maintain good metallurgical accountability. Primary metallurgical control is obtained from the pre-
aeration feed head sample and the final tailings sample. 

Services and Utility 

The process plant air system consists of two separate systems.  The process air (high pressure and 
low pressure) consists of three or four compressors, and is used to provide the required air flow to 
pre-aeration, cyanidation, cyanide destruction, and the filter presses. The plant and 
instrumentation air (100 psi) system provides compressed air for instrumentation, electrical and 
mechanical shops, as well as other services within the process plant building and power plant. 

In the crusher plant, an air compressor and air receiver will be installed for operations and 
maintenance at the primary crushing area. Plant air compressors will provide service and 
instrument air for the entire process plant. An air dryer will remove moisture in instrument air. Low 
pressure air compressors will be installed for the pre-aeration/cyanide leach tanks and for the 
cyanide destruction tanks. A set of two blow down compressors and one squeeze in operation, will 
supply air to the two tailings press filters that will be in operation at any one time. 

Process Water System 

The process plant is comprised of four main water tanks: the fire/fresh water tank, the process 
water tank, the gland seal water tank, and the filter cloth wash water tank. 

The process water tank receives water from the grinding thickener and excess water from the 
Lamella clarifier overflow. Makeup water from Meliadine Lake can be added to the tank, as 
required. This water serves most applications that do not require fresh or filtered water. 

The gland seal water tank 7.4 m diameter is fed by the Lamella clarifier overflow.  This water is 
used for pump gland sealing, gravity concentrator fluidization water, the intensive cyanidation 
circuit, and for cemented paste backfill. Fresh water can also be used as make-up for the gland seal 
water when the paste backfill plant is operating. A fourth water tank, fed by the Lamella clarifier 
overflow, is used exclusively for filter cloth wash water. 

 
APRIL 2015 84 
 



MELIADINE GOLD PROJECT MINE PLAN 

2.5.3 Paste Backfill Plant, including the Underground TSS Removal Plant and the Surface Water 
Treatment Plant 

The paste plant building will measure 22 m x 21 m and will be located north of Portal 1 (Figure 1.2). 
The building will be a conventional steel structure covered with cladding and an insulated metal 
roof system to be assembled on-site. A rigid foundation with piles and/or concrete on bedrock will 
support equipment and structural loads (see Figures 2.31A and 2.31B). 

The paste backfill circuit is detached from the main process plant and housed in a separate building 
located close to the underground mine Portal 1 (Figure 1.2). This building houses the services 
required for the operation (compressed air, maintenance work area, water). As required, filtered 
tailings are trucked from the process plant to the paste backfill plant and dumped into the 
receiving hopper. A screw feeder transfers the filtered tailings to a weigh scale conveyor that 
discharges into the paste mixer, where water is added. Cement is fed from a 200-tonne capacity 
bin adjacent to the paste backfill building. The paste mixer overflows into the paste pump hopper 
and from here the paste is pumped underground. One paste piston pump is installed.  

The water required for the paste recipe will either be obtained from the underground mine or from 
the process plant via a pipeline installed between the two buildings. 

 
APRIL 2015 85 
 



FIGURE 2.31A



FIGURE 2.31B



MELIADINE GOLD PROJECT MINE PLAN 

Based on the site wide water balance (Water Management Plan, Appendix B), a water treatment 
plant (WTP) will be required to treat and discharge 470,000 m³ of contact at Year -4. The volume of 
water requiring treatment and discharge will increase to a maximum of 798,000 m³ at Year 3 and 
then decrease to 673,000 m³ at the last year of the life of mine (Year 8).   

Based on the anticipated water quality (Water Management Plan, Appendix G) and water quantity, 
the WTP will be used to treat total suspended solids (TSS) in contact water. The WTP is designed to 
treat large volumes of water to minimize costs associated with water storage on-site. An iterative 
process was used to optimize the balance between the size of the collection ponds and the WTP. 
Based on the maximum flow rate required each year, it was determined that the WTP (Actiflo® 
system model ACP-600R) will have a capacity of 520 m³/h (nominal flow) at Year -4 and will be 
increased with a second ACP-600R to reach a capacity of 1,040 m³/h at Year 3 (Figure 2.33).  

At Year -3, one WTP unit (Actiflo® system model ACP-300R [Figure 2.32]) having a TSS treatment 
capacity of 100 m³/h will be installed underground to manage underground water including 
recirculated water for underground operation and excess groundwater. A description of the 
groundwater infrastructure for water management is provided in Section 2.3.2. 

 
APRIL 2015 88 
 



FIGURE 2.32



FIGURE 2.33



MELIADINE GOLD PROJECT MINE PLAN 

2.5.4 Reagents and Additives Used 

The following reagents used in the processing of the ore will require handling, mixing, and 
distribution systems: 

• flocculant; 
• sodium cyanide; 
• anti-scalant; 
• caustic soda; 
• lime; 
• sodium metabisulphite; 
• copper sulphate; 
• hydrochloric acid 
• activated carbon; and 
• calcium chloride. 

All reagents, except for anti-scalant and hydrochloric acid, are supplied in bulk bags. Reagent 
distribution systems are designed with 48 hours retention time. 

Flocculant is supplied as a powder in bulk bags and is fed to the agitated polymer mixing tank via a 
bag loading hopper. Freshwater is added to the mix tank to form a solution that is transferred to 
the associated holding tank. From there it is pumped to the grinding thickener and the Lamella 
clarifier using metering pumps. In-line mixers are used to dilute the solution prior to the injection 
points. 

Sodium cyanide (NaCN) is supplied as pellets in bulk bags and is fed to the agitated NaCN mix tank 
via a bag loading hopper. Freshwater is added to the mix tank to form a solution that is transferred 
to the associated holding tank. From the holding tank, it is distributed to the intensive cyanidation, 
CIL, and carbon stripping circuits. 

Anti-scalant is obtained in drums and distributed to the water and carbon stripping circuits directly 
from the drum, using metering pumps.  A total anti-scalant consumption of 0.005 kg/t is estimated 
for the process, assuming the partial replacement hydrochloric acid in the stripping circuit. 

Caustic soda (NaOH) is supplied as a powder in bulk bags and is fed to the agitated NaOH mix tank 
via a bag loading hopper.  Freshwater is added to the mix tank to form a solution that is transferred 
to the associated holding tank. From there it is distributed to the carbon stripping and gravity 
recovery circuits. 

Lime (CaO) is supplied as a solid in bulk bags. The bulk bags are unloaded via a bag loading hopper 
and fed to the lime slaker along with fresh water.  The slaked lime is then directed to the agitated 

 
APRIL 2015 91 
 



MELIADINE GOLD PROJECT MINE PLAN 

lime mix/holding tank. From there, the milk of lime is pumped to the lime loop, where it is 
distributed to the various applications. 

Sodium metabisulphite (Na2S2O5) is supplied as a powder in bulk bags and is fed to the agitated 
Na2S2O5 mix tank via a bag loading hopper. Freshwater is added to the mix tank to form a solution 
that is then transferred to the associated holding tank.  From there, it is distributed to the cyanide 
destruction circuit using a metering pump. 

Copper sulphate (CuSO4.5H2O) is supplied as a powder in bulk bags and is fed to the agitated 
copper sulphate mix tank via a bag loading hopper. Freshwater is added to the mix tank to form a 
solution that is transferred to the associated holding tank. From there, it is pumped to the cyanide 
destruction circuit using a metering pump. 

Hydrochloric acid will be sporadically used in the stripping circuit to eliminate the scale in the 
stripping circuit. The total hydrochloric acid consumption of 0.04 kg/t is expected based on 
experience and takes into account the usage of an anti-scalant. The delivery in tote bins will be by 
seacan.  

Natural coconut shell-type activated carbon (dimension 6 mesh x 12 mesh) will be used in the 
adsorption circuit. The total estimated activated consumption is 0.04 kg/t, based on operation 
standards. The delivery will be by container of 20 bags of 500 kg or approximately 10 tonnes per 
shipment. 

Calcium chloride could be use in the paste backfill recipe or use to unfreeze the ore stockpile, if 
needed  

2.5.5 Geotechnical Considerations 

The floor of the process plant will be a concrete slab on a well compacted structural fill. The 
process plant foundations are conceptually designed to be on piling. The plant location was 
selected using the permafrost and geotechnical baseline assessment work. The design intent is to 
avoid foundation conditions where thaw of the permafrost could be an issue. Prior to construction, 
if the Project is approved, Agnico Eagle will complete additional geotechnical assessment of 
foundation conditions. Dependent on actual foundation conditions, thermal modeling of 
permafrost will be completed, if required. 

2.5.6 Environmental Considerations 

The Water Management Plan provides water management and environmental protection 
measures related to water management for the processing plant.  

 
APRIL 2015 92 
 



MELIADINE GOLD PROJECT MINE PLAN 

All surface contact water will be collected and ultimately directed to CP1, which will also be a 
source of reclaim water for the mill. Freshwater use for the milling operations will be minimized as 
much as possible. Process water will be recirculated in the process plant. 

Potential saline water will come from groundwater infiltration below the permafrost and will mix 
with other groundwater. Groundwater will be re-circulated for underground operations and excess 
groundwater will be pumped to the surface for management.  

Tailings management is discussed in the Mine Waste Management Plan. Any other waste 
generated by the mill (waste reagents, for example) will be handled appropriately as per the 
Hazardous Materials Management Plan. Waste reagents that cannot be used in the milling process 
will be shipped back south for disposal at a licensed waste disposal facility. However, experience at 
the Meadowbank Mine suggests that the mill will generate very little in the form of waste 
reagents. Most waste from the mill (outside of tailings) will be in the form of waste lubricating oil 
from equipment oil changes, which will be disposed of in the incinerator (see Incineration 
Management Plan). 

Dust bags will be present at appropriate locations in the crushing/conveying circuit and in the mill 
to control/minimize dust. Having a covered crushed pile will also limit dust dispersion. 

The mill, especially the crushing circuit, is one of the biggest energy consumers of the mine 
operation. As such, optimizing energy consumption is one of the design criteria for the mill, and 
energy consumption optimization will be an ongoing activity.  

2.6 Waste Rock Storage Facilities 
Waste rock and overburden from the open pit operations will be trucked to one of three WRSFs 
(Figure 1.2) until the end of mine operation, with distribution according to the operation schedule. 
Table 2.7 summarizes the schedule and quantities to be mined from the open pit and underground 
mining operations. Table 2.8 presents a summary of the total tonnage of mine waste materials and 
their proposed usage or destination. The mine waste management flow diagram is provided in 
Figure 3.1 of the Mine Waste Management Plan. Waste Rock Storage Facilities management is 
described in detail in the Mine Waste Management Plan, submitted as part of the Type A Water 
Licence Application.    

2.6.1 Mine Waste Storage  

The overall objective of the site selection for the WRSFs was to minimize the footprint of the areas 
occupied by the waste rock and overburden, and where possible, to avoid environmentally and 
socially sensitive areas. Three areas were identified for the WRSFs to store waste rock and 
overburden material, as shown in Figure 1.2. These selected areas can be described as follows: 

• WRSF1: located north of Tiriganiaq Pit 1 with an approximate footprint of 41.4 ha; 

 
APRIL 2015 93 
 



MELIADINE GOLD PROJECT MINE PLAN 

• WRSF2: located south of Pond H17 (CP1) with an approximate footprint of 20.2 ha; and 
• WRSF3: located north of Tiriganiaq Pit 2, covering Pond H20, with an approximate footprint 

of 22.7 ha. 

Two small shallow ponds (Ponds A17 and B9) are located within the footprint of WRSF1 and will be 
covered by the facility. WRSF1 will accept waste rock produced from Tiriganiaq underground 
mining and Tiriganiaq Pit 1, and overburden produced from Tiriganiaq Pit 1. It is anticipated that 
approximately 10.2 Mt (5.42 M m3) of waste rock and 6.5 Mt (4.02 M m3) of overburden will be 
placed in WRSF1. All overburden material produced from pre-stripping of Tiriganiaq Pit 1 will be 
placed in WRSF1. The WRSF1 is expected to reach its design capacity by end of Year 4. 

Five small ponds (Ponds A58, H8, H9, H10, and H11) are located within the footprint of WRSF2. 
Pond A58 will be fully covered and the other four ponds will be partially covered by waste rock. The 